S WESTCHESTER UPHOLSTERED DAYBED

H Model # 100747-101457 (2019-010) Side Panels & Slats - Fog
Model # 100746-101455 (2019-020) Back Panel & Side Rails - Fog
EEJLRLI\SII[%/LA\JIF_%E Model # 100747-101458 (2019-011) Side Panels & Slats - Smoke 05-21-2017
Model # 100746-101456 (2019-021) Back Panel & Side Rails - Smoke Page 1 of 1

Examine all packaging material for small parts that may have come loose during shipment. Periodic checks are recommended to insure that all
components are in proper position, tight and free from damage. Keep this assembly instruction for future reference. Adult assembly is required

The product of Hillsdale Furniture, LLC is designed for residential use only. Customer Service Phone Number: 502-562-0000 HDFKC
( N\ [
CODE | Q1Y HARDWARE CODE | Q1Y COMPONENTS CODE | QTY COMPONENTS
A 8 M8 x 20mm Bolts @))))))))) J 1 Back Panel K 2 Side Panel
B 4 | M6x45mm Bolts (©) D %
C 4 M6 x 13mm Spring Washers @
D 4 M6 x 19mm Flat Washers L 1 Front Rail M 1 Back Rail
E 1 M4 x 65mm Allen Wrench II=‘ %
F 1 M5 x 65mm Allen Wrench %
G 8 M4 X 32mm Wood Screws @ L N 2 Mattres Support 0 4 Wooden Foot
H 4 M6 x 35mm Bolts \IMIIIIID
\ = Nl
J

STEP 1

Begin assembly by attaching each
Wooden Foot (O) to the bottom of the
Side Panel (K) using 2 Allen Bolts (H)
per panel. Fully tighten all bolts using
Allen Wrench (E).

DCB s

_-0%

ARE

FSTRE T

STEP 2
Attach the Back Panel (J) to the back of each Side Panel (K) by aligning the holes and

securing with 2 Allen Bolt (B), 2 spring Washer (C) & 2 Flat Washer (D) from the backside
per each end. Do not fully tighten bolts for this step.

STEP 3

Next attach the Back Rail (M) to the inside of each Side Panel (K) at the back by aligning the holes and securing with 2 Allen
Bolts (A) per each end. See Figure 1. Do not fully tighten bolts for this step.

STEP 4
Attach the Front Rail (L) to the inside of each Side Panel (K) at the front by aligning the holes and securing with 2 Allen Bolts

(A) per each end. See Figure 1. Tighten all bolts from STEP 2 through 4.

STEP S5
Attach each Mattress Support (N) to Front & Back Rails (L&M) by unrolling and securing with 4 Wood Screws (G) 2 per each

side. Tighten all screws using Philips screwdriver (*not incleded). Your new Daybed is now complete.

CARE & MAINTENANCE: The touch of a soft cloth is all the maintenance the finish will ever need. Please do not use harsh or abrasive cleaners for polishing,
as they may cause damage to the finish. Periodic checks are recommended to make sure that all hardware is securely tightened.



